
 
Revised:  March 2011                           FOLFOX 6 (Inpatient) 
Date written ____________________ To begin ___________________   
 
 
 

Patient’s:  Height______cm           Weight______ kg            BSA________m
2
 

Allergies:    No  Yes:  ________________ 

Diagnosis _____________________Metastatic Site ______________________  
  

1. Laboratory Studies:  

          None needed prior to first dose of chemo 

               Additional labs needed prior to first dose chemo:________________ 

              CBC,DIFF,PLT  on Day #1 and 15 of each treatment.  Notify MD in ANC if <1500 and plt < 100 k 

 

2. Consent Obtained ?       

 Yes      Preprinted Consent            See Dictated Note               Note in Chart                                                                                                                                                                                                                                                                                                                                          

   No  Plan: ___________________________________________________________      

 

3.  ACTIVATE ORDER SET CHEMO: FOLFOX 6 ADULT      

                                                                                                                                               
4. Premedications: Antiemetics:    Ondansetron 16 mg IV/PO      

Dexamethasone 20 mg IV/PO  

      Calcium Gluconate 1 Gm and 8 mEq Magnesium Sulfate IV  
over 30 min pre and post Oxaliplatin 

     Compazine 10 mg PO or IV if not tolerating PO 

 

5. Chemotherapy dose calculation:  Dose Reduce to ______% of full dose.  

                                                                                                                                                                                                                                                                                                                                                                                                                        
 Oxaliplatin 100  mg/m

2 
 ______________mg IV in 500 ml D5W  over 2 hours, Days  1 and 15 

           (Only compatible with dextrose containing solutions. Flush line with D5W before and after completion of oxaliplatin. Avoid saline) 

              

Leucovorin 400 mg/m
2
=______________mg  IV  in 100 ml D5W over 2 hours, Days 1 and 15  

   (Infuse with oxaliplatin via separate lines)    
        

5-Fluorouracil  400 mg/m
2 

=___________mg  IV in 50 ml D5W over 15 min,  Days 1 and 15  
           

       5-Fluorouracil  2400 mg/m
2 

=___________ mg  IV  continuous infusion over 46 hours  

    Days 1 and 15 via  infusion pump. 

    Patient to be seen by MD each cycle (1 cycle=28 days 

 

 

           MD/Preparer’s Signature __________________________    
 

                                                                     Attending Physician Signature__________________________ 
              

 

                     
 

Protocol:  

Yes #________                       

 No 

Source of Drug: 

  Routine supply 

  Protocol supply 

  Other  


